Parts List Parts List
STOCK No DESCRIPTION QTY | STOCK No DESCRIPTION QTY
2F1006 |M6 x 20mm Hexagon Bolt 3 4B1200 |Air Gun Butt Assembly 1
2F1204 |M8 Lock Nut 3 7A1500 [Dump Valve Body assembly 1
2F1211 |M6 Nut 6 7A1503 |Regulator Assembly (including O ring 1 7C1001
2F1427 |M6 Washer 3 and washer)
2P1060 |Plunger 1:1 (Base/Blind Hole) 1 7A1515 [Spool valve assembly 1
2P1062 |Plunger 2:1 (Clip On) 1 7B6030 [Rear Barrel 220mm 1
2P1064 |Plunger 4:1/10:1 (Clip On) 1 7C1001 [Air Gun Back Cap 1 252150
2P1070 |Plunger 10:1 (Base) 1 7R1227 |Rod 3
2P1071 |Plunger 1:1/2:1 (Clip On) 1 7XS012 |Barrel Strap Assembly (inc screws and 1
2P1074 |Plunger 4:1 (Clip On) 1 nuts) 7AL515
252012 |O Ring 3
252025 |O Ring 1
252035 |O Ring 3 7A1503
252037 |O Ring 1 3R4010
252132 |Reducer Seal 1
252134 |U Type Seal 1
252150 |Dump Valve Diaphragm 1 7A1500
3B5310 |Bulkhead Bung 1
3P1190 |Piston (with A/R fitting) 1
3R4009 |Threaded Backing Ring 1
3R4010 |Reducer 1 3R4009
373500 Coiled Tube 1 252132
4AP1353 |Frame Assembly 1 7R1227
4AP1353
2F1204
2P1071 252035
4B1200
V4
2P1064
2P1062
2P1074 \
m www.cox-applicators.com REV DATE
sales@cox-applicators.com
A200LPMR Bl i 800-822-8114 A 26/11/2010






